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ITEM NO. |PART NUMBER DESCRIPTION QTY.
1 1420 FRAME 1
2 1246 SPINDLE ]
3 1013 PAWL, FRAME 2
4 1020 SCREW, #4-40 x 1/8L PHMS 7
5 1014 SPRING, PAWL 4
6 1499 #5-40 STAINLESS BALL PLUNGER 2
7 i537 FRAME O-RING 1
8 i019 SCREW, FOOT - #6-32 x .375 LONG FHMS 2
9 i337 ORING, SPINDLE 1
10 1422 CLUTCH 1
11 1321 CLUTCH BUSHING 1
12 1146 CORK DRAG DISK FOR LX4.5 1
13 1470 SPOOL BEARING 2
14 i514 WASHER, DRAG KNOB ]
15 1406 SPOOL 1
16 1471 BEARING, CLUTCH, OUTER 1
17 1009 CLICKER, TITANIUM 1
18 1233 SPRING, CLICKER ]
19 1401 HANDLE BASE - LARGE 1
20 1022 SCREW, #4-40x.375 LONG FHMS 1
21 1402 LARGE FLY HANDLE 1
22 i021 SCREW, #4-40 x 3/16L PHMS ]
23 1424 LX4.5 COUNTERWEIGHT ]
24 1024 SCREW, #4-40 x 1/4L FHMS 1
25 1628 SPRING, DRAG ]
26 1110 DRAWBAR, LX 4.5 1
27 1018 ROLL PIN - .0625x.375 LONG STAINLESS 1
28 1016 O-RING, DRAWBAR 1
29 1538 DRAG KNOB 1
30 i075 LX4.5 FOOT 1
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